
 

 

  

Water Supply Servicing Strategies                             
Rezoning Submission to the Proposed Waikato District Plan 

 

Sleepyhead Estate - Ohinewai 
231 Tahuna Road & 88 Lumsden Road, Ohinewai, Waikato 

Ambury Properties Ltd 
28/11/2019 

Final 



 

www.woods.co.nz P19-140: 28/11/2019 : Page 2 of 75 

Document Control 

Project Number P19-140 

Project Name Sleepyhead Estate - Ohinewai 

Client Ambury Properties Ltd 

Date 28/11/2019 

Version V1.0 

Issue Status Final 

Originator Marcel Bear – Water Engineer 

Reviewer Ben Pain – Associate Engineer 

Approval Brian Flood – Director 

Consultant details Woods (Woods and Partners Ltd) 

Level 1, Building B, 8 Nugent St, Grafton, Auckland 10323  
[...]
and improvements in the components quality and durability, the cost of building and operating this type of 
wastewater treatment plants has dramatically dropped. 

The fact that MBR treatment plants produce the best effluent quality make them the number one choice in 
the developed countries and now even more and more MBR treatment plant are built in developing 
countries. 

 

http://www.stewcav.co.nz


 

 STEWART & CAVALIER LTD                                                                                             
 1317 Alexandra Street                                                                                                        
 Te Awamutu 3800                                                                                                              
 www.stewcav.co.nz                                                                                                  
 

 

 

Lack of proper infrastructure is an obstacle in front of many developers in New Zealand. While existing 
infrastructure are struggling to keep up with the growth in the country many development projects have to be 
delayed or even cancelled as there is no sewage treatment plant to serve the development area. 

Conventional wastewater treatment plants are very expensive to build and have a lengthy construction time 
and often are not economical when they only serve a limited number of dwellings and with ever tightening 
environmental standards, they are sometimes unable to cope and require expensive upgrades. 

They are usually built far from cities and towns so transferring sewage to the plants requires a complex collection 
network with multiple lifting and transfer stations that must be maintained fit for operation at all-time resulting 
in high operation and maintenance costs. 

For a country the size of New Zealand with many small towns and cities that have a population of less than 
20,000 or new residential development projects that cannot easily be connected to a sewage network, a 
decentralized wastewater treatment plant is an ideal solution. 

MBR treatment technology is one of the most recent and advanced technologies for wastewater treatment 
which occupies an area less than 1/3rd of the area a conventional treatment plant occupies and produces a very 
high quality treated effluent which is suitable for recycling and reuse in applications that do not require potable 
water quality such as wash-down water, irrigation water, firefighting water etc.  

MENA WATER state of the art containerized MBR plants are taking wastewater treatment package plants to the 
next level of cost reduction and 
simplicity in plant construction and 
operation. 

Membrane modules, being the 
heart of the treatment plant are 
housed in a standard ISO shipping 
container next to the plant machine 
room where key mechanical 
equipment is located. 

Plant control panel is fitted in the 
same container as well, inside an air 
conditioned compartment. 

Raw sewage is pumped to the 
treatment plant inlet works where physical treatment stage happens as a screen removes large solid material 
from water and the primary settling tank removes oil and grease, sand and other non-organic solids from water. 

Biological treatment stage happens in underground tanks where dissolved organic contamination and nutrients 
such as Nitrogen and Phosphorus are removed from water. 

Finally, ultra-filtration membranes act as a physical barrier, separating any solid material from water and 
produce a very high quality effluent which is virtually free of any suspended solid materials, bacteria and 
microbes. 

The membrane container sits on ground level and above the biological treatment tanks. This arrangement gives 
very quick and easy access to the equipment of the treatment plant that operators need to have access to during 
plant operation and maintenance. 

http://www.stewcav.co.nz


 

 STEWART & CAVALIER LTD                                                                                             
 1317 Alexandra Street                                                                                                        
 Te Awamutu 3800                                                                                                              
 www.stewcav.co.nz                                                                                                  
 

 

The membrane container with all the items and equipment inside it is a pre-fabricated and shop-tested unit 
which is ready for operation as soon as it arrives at installation site. 

Power is supplied to all equipment in the plant from the control panel in the container. 

The treatment plant is controlled by a Siemens PLC and operators can access the control system via a touch 
screen HMI fixed on control panel door. 

A GSM modem allows operators to monitor the plant from anywhere via a PC, tablet or a smart phone and in 
case of faults in the process an alarm SMS will be sent to plant operators and manager. 

MENA WATER is a German engineering and manufacturing company and a member of Huber technology group. 
Our containerized MBR plants are designed and built based on German standards. German and European made 
equipment are used in fabrication of the units and all tanks and mechanical equipment in contact with 
wastewater are made of stainless steel. 

The container is clad with Aluminium sheets, giving it a nice clean look that fits well in surrounding environment. 

The wide range of plant capacities make it very easy for customers to choose the size of plant suitable for them 
based on current and future inflow. 

MENA WATER Containerised MBR plants are available with the following capacities: 

 MW-MR25 MW-MR75 MW-MR150 MW-MR300 MW-MR450 MW-MR600 MW-MR1000 

Capacity (m3/day) 25 75 150 300 450 600 1,000 

Houses Served * 40 125 250 500 750 1,000 1,665 

Footprint (m x m) 8 x 3 12 x 4 14 x 5 14 x 6 16 x 7 20 x 7 25 x 7 

* 200 L per person per day, 3 residents in each house 

During the last 10 years, MENA WATER has installed and commissioned more than 50 package MBR plants in 
Europe, Africa and the Middle East with plant capacities ranging from 10 to 5,400 m3/day. 

Our products and services are provided to our esteemed clients in New Zealand through our local business 
partner, Stewart & Cavalier Engineers. 

http://www.stewcav.co.nz


 

 STEWART & CAVALIER LTD                                                                                             
 1317 Alexandra Street                                                                                                        
 Te Awamutu 3800                                                                                                              
 www.stewcav.co.nz                                                                                                  
 

 

 

With more than 60 years’ experience in electro-mechanical engineering projects and a vast knowledge of local 
regulations and requirements, Stewart & Cavalier Engineers are able to do turn-key projects and manage the 
work at every stage, delivering the plant to the client ready for operation. 

At the moment, we are fabricating a 150 m3/day package MBR plant which will serve a new residential 
development in Whitford, Auckland. 

‘Whitford Manor Estate’ is an exclusive 
development project with about 150 stand-alone 
sections, terraced houses and ‘Manor House’ 
apartments.  

Each dwelling has its own sewage pumping station 
and via a pressurized sewer network, raw sewage is 
delivered to the MBR plant which is located on a 
small section inside the development area.  

The plant has enough capacity to receive 
wastewater from about 70 existing dwellings from 
Whitford Village as well, serving about 220 dwellings 
in total. 

The treatment occupies a 12 x 10 m section. Plant buffer tank, primary settling tank, biological treatment tanks 
and effluent tank are all underground reinforced concrete tanks. An odour control system is provided to 
eliminate any chances of foul odour spreading in the area. 

A standard 20’ cladded shipping container located on top of the tanks houses the membrane filtration unit, 
sludge dewatering unit, machine room and control 
system. 

The design of this wastewater treatment system has 
been fully consented by Auckland City Council and 
the treated effluent of this MBR plant has such a 
high quality, that it can be discharged safely to a 
stream at the boundary of the development area. 

In addition to the wastewater treatment plant, 
MENA WATER is also supplying a Reverse Osmosis 
unit for the treatment of underground water to 
produce potable water. While the main source of 
drinking water for the development is rain water, 
the RO plant is a backup system that produces 
potable water during low rain season. 

For further information and enquiries, please contact: 

Ross Burrell (Stewart & Cavalier Engineers Ltd.) 

027 533 4966 

rossb@stewcav.co.nz 

http://www.stewcav.co.nz
mailto:rossb@stewcav.co.nz


 

 

MENA WATER SYSTEMS 

 

Following are a selection of Mena Water Sales Brochures for general information. We look 

forward to discussing the options available in more detail. 

The enclosed information on the MBR systems are sized incorporating a flat sheet style 

membrane module, there is the option of using hollow fibre membrane modules also. The 

hollow fibre option provides more surface area per module, and higher flux rates. The result 

is a higher nett flow throughput for a container or module size, and therefor an overall 

smaller footprint. 

There are two types of MBR modular system, there is a “U” version where the process tanks 

that are part of the MBR process are apart from the container that houses the control 

systems, and membrane modules. These are normally underground, which makes the above 

ground installation extremely compact. However, it is not mandatory that these process 

tanks be below ground if an above ground installation is preferred.  

The second type is an “I” version, where the complete process is integrated into one or more 

ISO shipping containers, pre factory installed and tested. This makes the system truly plug 

and play for more temporary installations, or where the complete treatment process is likely 

to be moved. It also significantly reduces the amount of site civil work required to get the 

system operational.  

 



Drinking Water from Rivers and LakesDrinking Water from Rivers and Lakes

Package Treatment Plant 
for Potable Water



A
G

H

B C

D

E

F

A - Raw Water Intake
B - Flocculation Unit
C - Clarification Unit (Settler)
D - Sludge Discharge

E - Chemical Dosing Unit
F - Sand Filter
G - Disinfection Unit
H - Water Supply Pump

 

MENA-Water drinking water plant SafeDrink is a cost e�ective package plant 
that meets WHO and other international treated water standards. It is easy to 
operate, consumes less energy and can be delivered in short notice.

DESCRIPTION

Coagulating chemicals are injected in 
the pipe to be mixed with the raw 
water. Coagulants promote collisions 
between the small suspended particu-
lates, called colloids, enabling them to 
form large flocs that settle easily in the 
clarifier leaving behind clear water with 
very low turbidity.

SafeDrink plants are easy extendible

COAGULATION

FLOCCULATION

The coagulated water enters the 
flocculation area. A coagulant aid or 
polymer can be added to strengthen 
the floc bonding. Slow stirring motion 
forms collision between the forming 
precipitates and the remaining 
contaminant particles to form larger 
flocs.

SafeDrink is a containerized plant that 
combines all the necessary compo-
nents for coagulation, flocculation, 
clarification, filtration and disinfection 
in a compact system. Its versatile 
design makes it ideal for potable water 
treatment and industrial process water 
and also can be used as advanced 
treatment of wastewater or to reduce 
suspended solids, phosphorus and 
other contaminants like heavy metal. CLARIFICATION

The coagulated and flocculated water 
is evenly distributed at the bottom of 
the lamella settler using well designed 
distribution laterals. The large surface 
area of the tube settler causes the flocs 
to settle by gravity to the bottom 
thickening zone.

The sludge is periodically withdrawn 
through an automatic valve. Clarified 
water is collected from the clarifier 
surface through perforated tubes.

MENA-Water SafeDrink – Safe Drinking Water



 

Raw Water Intake

      Raw Water       Treated Water

FILTRATION

DISINFECTION

 

 

 

OPTIONAL EQUIPMENT TO CUSTOMIZE THE SYSTEM

Clarified water enters the high rate 
gravity filter for removal of the remain-
ing finer solid particles. Based on the 
application, the filter media can be dual 
media or multi-media. The water 
passes through the layers of the media 
and passes an underdrain system. 

The filter is backwashed intermittently 
depending on the influent turbidity of 
the raw water.

Disinfection can be with liquid or gas 
chlorine. Ultra violet disinfection also 
can be used.

FEATURES

Pre-engineered complete system 
in ISO containers.
Small foot print.
Simple operation and low mainte-
nance requirements.
Low energy consumption.
Working on gravity sand filter and 
lamella settler principle.
Higher throughputs possible 
through modular arrangement
of units.
European quality components.
Fast delivery and start-up due to 
the mobile concept.
Very good price-performance 
ratio.

Highly stable process that 
produces quality water even 
during peaks. 
Effectively removes turbidity, 
suspended solids, color, odor and 
TOC.
Produces highly pure water that 
meets WHO Drinking Water
standards.

Potable water for cities and
villages.
Process water treatment.
Grey water treatment.

APPLICATIONS

Pre-settling unit for highly turbid 
water
Pontoon to carry the feeding pumps
Power generator

Many options can be provided to suit the 
site, such as

Storage tanks as ground or 
elevated tower
Portable small Laboratory for water 
quality testing
Containerized operator rooms
Skid mounted pumps alternatives 
as self-priming

Standard sizes for SafeDrink Package Plants

Other sizes on demand

MODEL MWSD 20 MWSD 40
Capacity in m3/d

Arrangement

Filtration

Sludge

Clari�cation

 







































MWSD 60 MWSD 100



MENA WATER GmbH
Industriepark Erasbach A1

92334 Berching

Germany

Tel.: +49 8462 201 390

Fax: +49 8462 201 239

E-Mail: info@mena-water.de

www.mena-water.de

MENA WATER FZC
P.O. Box: 120881, D3-11, SAIF Zone

Sharjah, United Arab Emirates

Tel.: +971 6 5575507

Fax: +971 6 5575508

E-Mail: info@mena-water.com

www.mena-water.com

Po
t_

En
 1

11
7

1317 Alexandra Street, Te Awamutu 3800, New Zealand
Tel  +64 7 871 7062    Fax  +64 7 871 7574

Email  admin@stewcav.co.nz     Web  www.stewcav.co.nz
Email  rossb@stewcav.co.nz     Mob  +64 27 533 4966

STEWART & CAVALIER LTD

ENGINEERS
STEWART & CAVALIER LTD

OFFICIAL NZ ENGINEERING PARTNER TO

MECHANICAL, FABRICATION & MAINTENANCE ENGINEERS



Mobile Reverse Osmosis Units
for Purified Water Needs

Quick & Reliable SolutionsQuick & Reliable Solutions



MENA-Water – Plug & Play Reverse Osmosis

We provide containerized or skid mounted plants. Reverse Osmosis Systems 
are capable of removing dissolved salts and other impurities such as bacteria, 
sugars, proteins, dyes and constituents with large molecular weight.

Filtration and chemical pre-treatment
8” & 4" TFC energy-saving membranes
Membrane FRP pressure vessels
Corrosion resistant high pressure pumps
PLC electrical control panel for auto 
control from HMI
Panel mounted flow meters, TDS, pH, 
ORP meter/controller
Low and high pressure switches
Post chlorination and pH adjustment  
Automatic feed shut-off valves 
Pump throttling & concentrate valves
SS316 liquid filled pressure gauges
Corrosion resistant high pressure piping
Corrosion resistant steel frame
Auto-flush system  
Blending: feed/product 
Sample valves 